
J O N A T H A N  S K R M ET T I  
ATTORNEY GENERAL AND REPORTER 

P.O. BOX 20207, NASHVILLE, TN 37202 
TELEPHONE (615)741-3491 
FACSIMILE (615)741-2009 

December 27, 2023 

Melvin Malone 
Katherine Barnes 
Butler Snow LLP 
150 Third Avenue South 
Suite 1600 
Nashville, TN 37201 
Email: Melvin.Malone@butlersnow.com 
Email: Katherine.Barnes@butlersnow.com 

Re:  Tennessee Public Utility Commission (“TPUC” or the “Commission”), 
Docket No. 23-00077, Joint Application of Limestone Water Utility 
Operating Company, LLC and Cumberland Basin Wastewater Systems, 
LLC for Approval of the Acquisition of and to Operate the Wastewater 
System of Cumberland Basin Wastewater Systems, LLC, and to Issue a 
[...]
Flow to the basin(s) to be started/number or volume of basins  
Design flow to the basin(s)/total number or volume of basins  
 
x BOD5 Concentration to Basins x Design MLSS = 
   Design BOD5 Concentration  
 
4 MGD/3 Basins    
16 MGD/10 Basins x 150 mg/l x 1500 mg/l = 1250 mg/l  
 
The number of basins required to be started under field conditions is determined by the flow. The design 
flow for Example 2 is 16 MGD to ten basins, or 1.6 MGD/basin if all basins are equal in volume. Therefore, 

CA MFR Exhibit A-11



 

 

 
CENTRAL STATES WATER RESOURCES 

Standard Operating 
Procedure (SOP) 

Issued by: Hideaway, TN WWTP SOP No: ASS-01 

Approval: Brad W. Thibault Revision No: 1.0 

 Director of Asset Management Effective Date: January 2023 

SUBJECT:  Activated Sludge Seeding & Start-up 
 

 

Page 6 of 14 
Controlled document.  Uncontrolled copies may not be up-to-date.  Information contained herein is company 
confidential and for internal use only.  Issued by Central States Water Resources. 

 

4 MGD would require 2.5 basins (4 MGD divided by 1.6 MGD/basin). Since it doesn't equal an even 
number of basins, use the next higher number. 
 
(in this example, three basins). Therefore, starting· up three (3) basins will have a better food-to-
microorganisms (F /M) ratio than if all ten (10) basins were used or only one basin, and thus will have a 
more effective start-up.  
 
The start-up of the activated sludge process can be accomplished by using seed sludge or raw wastewater 
to develop a suitable microorganism population expressed as mixed liquor suspended solids (MLSS).  
 
1. The use of a seed-activated sludge will provide the most reliable means of a start-up. When available, 
enough seed sludge should be placed into the aeration basin to provide at least 500 mg/l of MLSS in order 
to handle the plant flow. Maximum aeration should be used during start-up to provide a minimum Dissolved 
Oxygen content of 2 mg/l and to aid mixing. With the seed sludge aerated, flow into the aeration basin 
should be introduced at approximately 10 percent of plant flow if possible and increased in daily increments 
of 10 percent if there is no indication of the process deteriorating. This will enable the treatment process to 
produce a quality effluent as the MLSS concentration is increasing.  
 
2. If raw sewage is used, begin the start-up of the activated sludge process by filling the aeration basin. 
With the raw sewage, bypassing the primary clarifier will provide the greatest number of available seed 
organisms without seed sludge. The aerators should be operating · before raw sewage is let into the basin 
to keep the diffusers from clogging and to provide mixing, and should be operated at a rate to maintain a  
minimum Dissolved Oxygen (DO) residual of 2 mg/l. If possible, the aeration basins should then be 
bypassed for approximately eight hours, during which the raw sewage is aerated. After approximately 
seven hours, the aerators should be turned off. The mixture in the basin is allowed to settle for thirty to sixty 
minutes, after which additional raw sewage should be allowed to enter and displace the basin supernatant. 
The mixture should then be aerated and allowed to settle as before. This practice should be continued until 
the MLSS is at least 500 mg/l, at which time the aeration basins should be placed on continuous flow and 
the MLSS allowed to build up to the "minimum" MLSS calculated. As the MLSS continues to increase, the 
aeration rate may be reduced if the DO is greater than 2 mg/l. The DO test should be run frequently during 
this period, usually every two hours during start-up, to ensure that the oxygen requirements of the 
organisms are met. 
 
Regardless of which of the above methods is used, no return sludge should be wasted during start-up; the 
sludge return pumps should be returning at a  rate such that no sludge blanket will develop in the settling 
tanks. This procedure will ensure the maximum number of available organisms, as activated sludge will be 
returned to the aeration basin. When the proper MLSS concentration is reached for full flow, the return-

CA MFR Exhibit A-11



 

 

 
CENTRAL STATES WATER RESOURCES 

Standard Operating 
Procedure (SOP) 

Issued by: Hideaway, TN WWTP SOP No: ASS-01 

Approval: Brad W. Thibault Revision No: 1.0 

 Director of Asset Management Effective Date: January 2023 

SUBJECT:  Activated Sludge Seeding & Start-up 
 

 

Page 7 of 14 
Controlled document.  Uncontrolled copies may not be up-to-date.  Information contained herein is company 
confidential and for internal use only.  Issued by Central States Water Resources. 

 

activated sludge pumping rate should be adjusted. The estimated return sludge pumping rate can be 
determined from the analysis of the settleable solids: 
 
% MLSS in the 60-minute settleable solids test expressed as the decimal equivalent 
x (Influent flow rate plus the return sludge flow rate) = Return Activated Sludge Pumping Rate 
 
EXAMPLE 3: Adjusted Return Sludge Pumping Rate Determination  
Flow to Aeration Basin = 4 MGD  
Return Sludge Flow = 2 MGD  
The volume of MLSS in 60-minute settling test =  400 ml in 
2 liters = 20% = .20 
 
Therefore 
Adjusted Return Sludge Rate = .20 x (4+2) MGD = 1.2 MGD 

Adjusted Return Sludge Rate = 1.2 MGD x 695 GPM/MGD = 835 gallons/minute  

 

Therefore, the return-activated sludge pumping will have to be reduced from 2 MGD to 1.2 MGD or 

835 gallons/minute. This rate may have to be adjusted to maintain the proper MLSS in the aeration 

basin. When the return sludge pumping rate has been established, sludge should begin to form a 

blanket in the settling tank. After the sludge blanket accumulates to approximately 1 foot above the 

tank bottom, the excess waste-activated sludge pumping rate can be determined. The waste-

activated sludge pumping rate will also change the return sludge pumping rate. 

 

EXAMPLE 4: Waste Activated Sludge Pumping Rate Determination This can be determined in one 

of two ways: 

 

1. Activated Sludge Plant with all basins operating. Assume these values were obtained from 

laboratory analysis: MLSS = 2800 mg/l. (Used in Step (1)) Return Sludge, Suspended Solids 5600 

mg/l (Used in Step (6)) Influent, Suspended Solids (Used in Step (2)) 60 mg/l Average Daily Flow = 

4 MGD (Used in Step (2)) ‘ Volume of Aeration Basin = 0.55 MG (Used in Step (1)) ' Design Sludge 

Age = Mean Cell Residence Time = 5 days (Used in Step (4)) ‘ Return Sludge Pumping Rate = 835 

GPM 

 

Determine: Step (1): lbs of Solids in Aeration-Basin = MLSS (mg/l) x Volume of Aeration Basin 

(MG) x 8.34 lbs/MG mg/l 

 

CA MFR Exhibit A-11



 

 

 
CENTRAL STATES WATER RESOURCES 

Standard Operating 
Procedure (SOP) 

Issued by: Hideaway, TN WWTP SOP No: ASS-01 

Approval: Brad W. Thibault Revision No: 1.0 

 Director of Asset Management Effective Date: January 2023 

SUBJECT:  Activated Sludge Seeding & Start-up 
 

 

Page 8 of 14 
Controlled document.  Uncontrolled copies may not be up-to-date.  Information contained herein is company 
confidential and for internal use only.  Issued by Central States Water Resources. 

 

= 2800 mg/l x 0.55 MG X 8.34 mg/l = 12,700 lbs. of Solids in the Aeration Basin dlbs Solids Added 

by Primary Clarifier Effluent= ay Influent Suspended Solids (mg/l) x Avg. Daily Flow (MGD) 8 34 

lbs/MG x • mg/l = 60 mg/l x 4.0 MGD x 8.34 lbs/MG mg/1 2,000 lbs/day Added by Primary Clarifier 

Effluent Step (3): Sludge Age (days)= MLSS in Aeration Basin (lbs) Solids Added by Primary 

Clarifier Effluent (lbs/day) 12,700 lbs = 2,000 lbs/day =  6.4 days 

 

Step (4): If the Sludge Age was less than the design value of five days, no wasting should be done. 

Under normal conditions, the sludge age will indicate when to reduce or increase the waste rate. 

The design sludge age = 5 days; therefore, rearranging the equation in (3), 

 

lbs. MLSS to be maintained = Sludge Age x Solids added by Primary Effluent = 5 days x 2,000 

lbs/day = 10,000 lbs.  

Step (5): The proper amount of MLSS to be wasted = 12,700 lbs. -10,000 lbs. = 2,700 lbs.  

Step (6): Waste-activated sludge pumping rate = Amount of solids to be wasted (lbs) in a 24-hour 

period / Return sludge concentration (mg/l) x 8.34 lbs/MG = 2,700 lbs/day / 5,600 mg/l X 8.34 

lbs/MG/mg/l = 0.058 MGD  

0.58 MGD x 695 GPM/MGD = 40.5 GPM 

 

This waste-activated sludge pumping rate will change the return sludge pumping rate from 835 

GPM to 794.5 GPM (835 - 40.5 GPM). 

 

The waste-activated sludge pumping rate is set for 24 hours to eliminate any rapid changes to the 

sensitive biological cultures. 

 

2. Another means of estimating the wasting rate is to use the desired MLSS concentration obtained 

earlier in the start-up proceedings.  

 

Assume these results were obtained from the laboratory tests: 

 

MLSS = 2800 mg/l Return Sludge, Suspended Solids 5600 mg/l Primary Effluent, Suspended Solids 
= 60 mg/l Average Daily Flow = 4 MGD Volume of Aeration Basin = 0.55 MG and also Desired MLSS 
= 2720 mg/l plus or minus 10%. 
 
Step (1): Amount of Solids to be wasted lbs/day = 
(Laboratory MLSS-desired MLSS) x Average Daily Flow x 8.34 = 
(2800-~720 mg/l) X 4 MGD X 8.34 = 2670 lbs/day 
Step (2): Waste-activated sludge pumping rate = 

CA MFR Exhibit A-11



 

 

 
CENTRAL STATES WATER RESOURCES 

Standard Operating 
Procedure (SOP) 

Issued by: Hideaway, TN WWTP SOP No: ASS-01 

Approval: Brad W. Thibault Revision No: 1.0 

 Director of Asset Management Effective Date: January 2023 

SUBJECT:  Activated Sludge Seeding & Start-up 
 

 

Page 9 of 14 
Controlled document.  Uncontrolled copies may not be up-to-date.  Information contained herein is company 
confidential and for internal use only.  Issued by Central States Water Resources. 

 

2670 lbs/day  
5600 mg/l X 8.34 lbs/MG/ mg/l = 0.571MGD = 39.6 GPM 
 
Therefore, the return sludge pumping rate will be 795.4 GPM (835 - 39.6 GPM). The waste-activated 
sludge pumping rate and the return sludge pumping rate may have to be adjusted if the 
characteristics of the wastewater change, thus changing the desired MLSS concentration. The 
waste-activated sludge pumping rate will have to be increased or decreased to maintain an optimum 
value for MLSS in the aeration basin to provide the best possible treatment of the wastewater. 
 
When the plant has stabilized, a good activated sludge should settle rapidly, leaving a clear, 
odorless, and stable supernatant. The floc should appear granular with sharply defined edges, be 
golden brown, and have a musty odor. However, there are some conditions that may occur during 
start-up that will indicate a poorly operating process. The operator should not expect immediate 
results from any of the presented control procedures. An experienced operator will be of the greatest 
value when these problems arise in the wastewater treatment process. An unstable effluent will 
probably result during start-up due to inadequate biological treatment. Chlorination is often used to 
reduce health hazards in the receiving water. State and Federal regulatory agencies should be 
contacted to ensure that no harm will come to the wildlife or fish present in the receiving waters as a 
result of heavily chlorinating the plant effluent. The use of alum, ferric chloride, and polymers as an 
aid to settling in final settling tanks will help reduce the BOD5 loading on the receiving waters. The 
coagulants should be thoroughly mixed with the aeration basin contents before being released into 
the final settling tank. 
 
During start-up, when the MLSS is low, the aeration basins may experience severe foaming. 
Foaming is believed to occur because of synthetic detergents and other surfactants in conjunction 
with high aeration and low aeration MLSS. The foam contains sludge solids, grease, and bacteria 
and should be brought under control as quickly as possible. Water nozzles using screened sewage 
or domestic water have been used successfully to control foaming. Defoaming agents are also used 
or possibly used in conjunction with water nozzles to help control the foaming. The operator may be 
able to reduce the aeration rate while maintaining his DO and building up his MLSS to aid in the 
control of foaming. The foaming should decrease as the MLSS continues to increase in the aeration 
basin and the process approaches stability. Sludge bulking may occur during start-up due to 
overloading the basin. Sludge bulking is indicated by poorly settling sludge and poor sludge 
compaction. The sludge blanket in the final clarifier becomes deeper and rises to overflow the weirs. 
The sludge settleability decreases, as indicated by a significant rise in the SVI, and the sludge 
appears light and fluffy. Sludge bulking is associated with the growth of filamentous organisms that 
attach themselves from one floc to another and prevent compaction of the sludge particles and poor 
settling results. Another cause of sludge bulking is bound to water in which the bacteria composing 

CA MFR Exhibit A-11



 

 

 
CENTRAL STATES WATER RESOURCES 

Standard Operating 
Procedure (SOP) 

Issued by: Hideaway, TN WWTP SOP No: ASS-01 

Approval: Brad W. Thibault Revision No: 1.0 

 Director of Asset Management Effective Date: January 2023 

SUBJECT:  Activated Sludge Seeding & Start-up 
 

 

Page 10 of 14 
Controlled document.  Uncontrolled copies may not be up-to-date.  Information contained herein is company 
confidential and for internal use only.  Issued by Central States Water Resources. 

 

the floc swell because of the addition of water and thereby decrease in density. When sludge bulking 
occurs, it is usually associated with low pH, low DO, low nitrogen concentration, high F/M, industrial 
waste, or septic sewage. The primary purpose of control is to increase the sludge age or decrease 
the F /M ratio. Low DO - The DO should be checked initially to see that at least 2 mg/1 of DO exists 
in the aeration basin; if not, inspect the aerating equipment to see that it is functioning correctly and 
increase the aeration rate. If the aerators or blowers are operating at capacity, then additional 
aerators, diffusers, or blowers may have to be added. The design of the aeration rate should be 
investigated if aerators have to be added. Low pH -Lime is usually added, often with flocculant aids, 
to raise the pH and control bulking by improving the sludge’s settling characteristics while corrective 
action is being taken—high F/M (Low Sludge Age). To reduce the F/M, the organic load (F) on the 
basin is decreased by reducing the influent flow to the basin, or the MLSS (M) is increased by 
increasing the return sludge rate and decreasing the wasting rate. Both of these actions should 
increase the sludge age. 
 
The plant records should be reviewed to determine what caused the problem and that future 
operations take measures to prevent the same conditions from occurring again. Rising sludge should 
not be confused with sludge bulking. In a  rising sludge, the settling characteristics and compaction 
are good. Rising sludge occurs as a  result of too long a detention time in the clarifier. The sludge 
rises in chunks from the size of a pea to as large as a  basketball, usually forming a brown, fine scum 
or froth on the surface of the settling tank. The sludge undergoes denitrification with the release of 
nitrogen gas that becomes entrapped in the sludge, causing it to rise to the surface. By increasing 
the rate of return of activated sludge pumping or increasing the sludge wasting rate and decreasing 
the sludge age, the problem of rising sludge should be corrected. If the start-up of the activated 
sludge process is in winter, it will take longer to build up the mixed liquor suspended solids, which 
may strain other plant operations. In winter, the loading and air rates change. The sewage will require 
less air and more solids to bring about efficient treatment. Usually, the ambient temperature is not 